
National Institute of Urban Affairs

Faecal Sludge and  
Septage Co-Treatment  

Design Guidebook

 Recommendations for co-treatment  
of faecal sludge and septage with sewage 

at Kargi Chowk STP in Dehradun

MARCH 2021

Volume II: Operationalization and Management





National Institute of Urban Affairs

Faecal Sludge and  
Septage Co-Treatment  

Design Guidebook

 Recommendations for co-treatment  
of faecal sludge and septage with sewage 

at Kargi Chowk STP in Dehradun 

MARCH 2021

Volume II: Operationalization and Management



ii | Faecal Sludge and Septage Co-Treatment Design Guidebook - Operationalisation and Management

TITLE
Faecal Sludge and Septage Co-Treatment Design Guidebook - Volume II: Operationalization and Management 
[...]
This chapter is the " Bidding document for procurements of works" for development of sewerage 
system in Raipur, Dehardun. This portion is a part of the main bidding document which includes 
procurement of works related to the co-treatment plant.   



Faecal Sludge and Septage Co-Treatment Design Guidebook - Operationalisation and Management | 15

Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 166 of 
268 
 

6.  Internal Plant roads (CC 
road)  

300m minimum and as 
per contractor approved 
layout 

5m wide 

5.4. Septage Management and Co-Treatment System  
The proposed project will promote a sustainable environment and provide basic urban 
infrastructure and sanitation facilities to all citizens of the project area. The area is divided in 5 
sewerage zones and in the 1st phase only first two zones will be taken up for execution.  
The proposed Septage system has been designed to cater the requirements of the project area 
and adjoining wards till year 2036. A total of 40 kld septage has been estimated for Project area 
& adjoining area (zones 8A, 8B,8C, 8D and 8E, 9 and 10) for the year 2036.  Contractor shall 
provide sufficient number of vacuum trucks and suction machines for de-sludging of septic tank 
from the project area, and transport the same upto STP. A series of dedicated required nos. of 
Vacuum Trucks with adequate capacity are required for Septage collection from community 
septic tank.  
There shall be adequate unloading space for septage collected from the adjoining areas by any 
other agency authorized by the Employer and septage treatment will be provided.   
 

5.4.1. Description of Works  
The Septage Collection System and Septage Treatment Plant (SeTP) shall comprise the 
following components: 

 Components and unit processes as described in Employer’s Requirements of this section of 
bid document. 

 All functional buildings, structures, equipment, and any and all other items, accessories, and 
ancillaries required for proper functioning and operation of the above components and unit 
processes are mainly to be covered under main Sewage Treatment Plant (STP) 

 Civil Works for 

- Structures for afore mentioned processes 
- Pipeline Systems and Channels 

 Complete Electrical Equipment and Systems 
 Complete Mechanical Equipment and Systems 
 Complete Instrumentation, Control, and Automation Equipment and Systems 
 Civil, Mechanical, Electrical, and Instrumentation, Control, and Automation for successful 

Erection, Installation, Testing, and Commissioning Services 

5.4.2. Scope of Work 

The scope of this bid document is Septage Management of Raipur area, Uttarakhand Dehradun - 
including: 

a) Design and construction of community septic tanks and soak pits for 20, 50 and 100 users 
as per specification and drawing ;  

b) Procurement of equipment’s and provision of services for collection and transportation of 
septage from households & community from project area ;  



16 | Faecal Sludge and Septage Co-Treatment Design Guidebook - Operationalisation and Management

Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 167 of 
268 
 

c) Collection and conveyance of septage from project area (Zone 8A and 8B) to proposed STP 
site. 

d) Design, Supply, construction, installation, testing and commissioning of Co- Treatment unit 
of 40 kld with main Raipur STP (For project area and adjoining area)  

e) Operation and Maintenance of cotreatment septage facility with main STP for 1825 days  

The detailed scope of work is as follows:  

Civil Works: 

Construction of 40 KLD capacity Septage Treatment Plant including: 
a. Inlet / Receiving Chamber  
b. Screen Chamber (Coarse and fine screen)   
c. Homogenization cum Equalization Tank  
d. Centrate Collection Tank  
e. Sludge Sump and Pump House  
f. Dewatering unit (from main STP)  
g. Sludge drying beds  
h. Storage Shed for dried sludge  

Mechanical Works:  

a. Trailer mounted sewage suction machine (Vacuum trucks) 
b. Backhoe Loader 
c. Flow measurement devices: 
d. Ultrasonic type Flowmeter at inlet of Equalization Tank 
e. Mechanical Screens with Conveyor Belt System 
f. Mixing arrangement for Equalization Tank (Submersible mixers) 
g. Centrifuge feed pumps (Screw Pumps) 
h. Centrate Transfer Pumps (Submersible Pumps) 
i. Lime Dosing System 
j. Polyelectrolyte Dosing System 
k. In addition to above, all necessary pipes and associated valves / gates required for 

the proper functioning of SeTP are to be covered. 

Electrical & Instrumentation Works:  

a. Supply, installation, testing and commissioning of complete electrical system as 
required for providing power to all the equipment’s and accessories of SeTP.  

b. Installation of flowmeters as required in the design. 
c. Installation of other necessary equipment’s like pressure switches, level transmitters, 

etc. as per good engineering practice. 
 
1. Septage Collection System 

Vacuum Trucks: 



Faecal Sludge and Septage Co-Treatment Design Guidebook - Operationalisation and Management | 17

Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 168 of 
268 
 

Vacuum Trucks shall collect the septage at the household/community level and transport it to 
Sewage treatment plant. The vacuum trucks are available in different capacities of from 2,000 
up to 12,000 litres, a series of dedicated Vacuum Trucks are proposed for septage collection 
from each household. However, as per actual requirement and availability, the adequate 
capacity trucks can be deployed in areas where access roads are narrow. The proposed 
project will promote a sustainable environment and provide basic urban infrastructure and 
sanitation facilities to all citizens of the project and adjoining peripheral area. The town is 
divided in 5 zones and in the 1st phase only first two zones will be taken up for execution.  
Each of these vehicles should be equipped with GPS tracking devices for proper monitoring. All 
necessary safety equipment’s should be provided in each of these vehicles in sufficient quantity 
and in workable condition. 
A septage treatment Plant (Co – Treatment unit) area is earmarked in the main STP layout 
plan. Please refer drawing number TCE.10375A-CV-3009-STP-300560 for detail. 

2. Septage Treatment Plant  

Employer’s requirements for the following SeTP is included in this contract and is described 
herein “Employer’s Requirements”:  

Sl. 
No. 

SeTP Name Design Capacity Treatment Process 

1 Raipur, Dehradun 
Uttarakhand  

40 kld  Pretreatment followed by 
Mechanical Dewatering of Septage 
; 

Stabilization of dewatered sludge by 
sludge drying beds for proper 
disposal.  

Supernatant/ Centrate to be 
transferred to the main STP for 
further treatment.   

3. Influent Characteristics  

The typical influent septage characteristics used as the basis of design are listed in Table 11. 
However, bidder should carry out sampling on his own to establish the actual characteristics. 
After award of work, it is mandatory for contractor to conduct tests on at least 3 samples to 
establish the raw septage characteristics, before proceeding for design stage.  

 
Table 11 Typical characteristics of Influent Septage for Co-Treatment 

No. 

Source Septage 

Characteristics 

Faecal Sludge of low 
concentration, usually stored for 
several years, more stabilized than 
Type- “A” 

Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 167 of 
268 
 

c) Collection and conveyance of septage from project area (Zone 8A and 8B) to proposed STP 
site. 

d) Design, Supply, construction, installation, testing and commissioning of Co- Treatment unit 
of 40 kld with main Raipur STP (For project area and adjoining area)  

e) Operation and Maintenance of cotreatment septage facility with main STP for 1825 days  

The detailed scope of work is as follows:  

Civil Works: 

Construction of 40 KLD capacity Septage Treatment Plant including: 
a. Inlet / Receiving Chamber  
b. Screen Chamber (Coarse and fine screen)   
c. Homogenization cum Equalization Tank  
d. Centrate Collection Tank  
e. Sludge Sump and Pump House  
f. Dewatering unit (from main STP)  
g. Sludge drying beds  
h. Storage Shed for dried sludge  

Mechanical Works:  

a. Trailer mounted sewage suction machine (Vacuum trucks) 
b. Backhoe Loader 
c. Flow measurement devices: 
d. Ultrasonic type Flowmeter at inlet of Equalization Tank 
e. Mechanical Screens with Conveyor Belt System 
f. Mixing arrangement for Equalization Tank (Submersible mixers) 
g. Centrifuge feed pumps (Screw Pumps) 
h. Centrate Transfer Pumps (Submersible Pumps) 
i. Lime Dosing System 
j. Polyelectrolyte Dosing System 
k. In addition to above, all necessary pipes and associated valves / gates required for 

the proper functioning of SeTP are to be covered. 

Electrical & Instrumentation Works:  

a. Supply, installation, testing and commissioning of complete electrical system as 
required for providing power to all the equipment’s and accessories of SeTP.  

b. Installation of flowmeters as required in the design. 
c. Installation of other necessary equipment’s like pressure switches, level transmitters, 

etc. as per good engineering practice. 
 
1. Septage Collection System 

Vacuum Trucks: 



18 | Faecal Sludge and Septage Co-Treatment Design Guidebook - Operationalisation and Management

Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 169 of 
268 
 

1 COD (mg/L) <15000 

2 COD / BOD 5:1 to 10:1 
3 NH4N (mg/L) < 1000 
4 TS (%) < 3% 
5 SS (mg/L) 7,000 (approx.) 
6 Helminth Eggs 4,000 (approx.) 

      Source: CPHEEO, 2013 

4. Dewatered Sludge Quality Requirements 

The dewatered sludge quality requirement to be met is listed below: 

Minimum sludge TSS (dry solids) % w/w 20% 

5. Septage Treatment Process  

The septage brought by Vacuum Trucks shall be emptied into the Inlet Chamber of the SeTP. In 
this facility, the septage shall be treated and the parameters shall be brought down to 
permissible levels. Pre-treatment (fine and coarse screenings) shall be provided. It will be 
followed by Homogenisation cum stabilisation Tank and then pumping the septage to 
dewatering unit and dewatered sludge to sludge drying beds for drying. This centrate from 
dewatering unit shall be treated further in Main STP to achieve final treated water. In case the 
parameters of cent rate are higher than the design inlet parameters of main Sewage treatment 
plant, a part of treated water shall be recirculated to dilute it as per Contractor design. The dried 
sludge from sludge drying beds can either be treated with compost or can be disposed off to 
landfill site as per prevailing norms of pollution control board.  

Basic steps involved in Septage Treatment are:  

Septage  Pre Treatment  Septage Dewatering  Disposal of Dried Sludge  

For Liquid portion (filtrate resulting from dewatering of septage):  

Filtrate  Treatment in main STP  Reuse / Disposal to river 

A peak factor of 3 has been considered for pre-treatment units (up to Equalization tank). This is 
based on the fact that the total septage estimated for a day will be received at the SeTP in the 
working shift of 8 hours only. Hence the factor of 24/8 = 3.  

Average Daily flow (Cum/day): 40  
Hourly flow (Cum/Hr): 1.67  
Total Septage/day: 40,000 Litres  

The Contractor shall ensure that the layout submitted as part of the Contractor’s bid shall 
accommodate the Co Treatment unit along with the main STP in the same premise and on the 



Faecal Sludge and Septage Co-Treatment Design Guidebook - Operationalisation and Management | 19

Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 170 of 
268 
 

available land only. The contractor shall also comply with the following specific constraints and 
all other requirements described in the Bid Documents:  

 For all structures containing water or process liquid, the minimum freeboard (distance by 
which top of wall is higher than the maximum water surface level at peak plant flow with one 
unit of each unit process out of service) shall be 0.5 m unless specified otherwise.  

 Contractor shall provide at Co-Treatment all necessary facilities for manual bypass of the 
process liquid at various locations in the flow path as indicated below. These facilities are 
included in this contract and shall be provided regardless of whether or not they are shown 
in any drawings included in the contract document, shall be fully functional in all respects, 
and shall include any and all components necessary to safely and efficiently accomplish the 
intended bypass. Each bypass facility shall include, but not be limited to: (I) downward 
opening overflow weir gates installed in the appropriate channel or structure from which the 
bypass is to be effected, (ii) an RCC channel or structure to receive the bypass flow over 
the weir gate, (iii) an appropriately sized buried (above ground piping will not be acceptable) 
cement mortar lined and coal tar epoxy coated ductile iron pipe or RCC pipe (NP3 class) to 
carry the bypass flow from the channel or structure in (ii) above to a manhole or junction 
box in the SeTP’s main outfall pipe through chlorine contact tank.  

 Bypass facilities as described above shall be provided at the following location:  
- Outlet of screen channel to nearest drain.  

PRE-TREATMENT OF SEPTAGE  

 Receiving Chamber: To receive the collected septage.  
 Pumps: To pump the septage from storage tank to the screens (if required). 
 Mechanical (Fine) /manual screens (Coarse): To remove large size particles, such 

plastic, rag from the septage and protect downstream treatment facilities.  
 Homogenisation cum stabilisation Tank – To store and homogenize the collected 

septage. Lime dosing shall be provided here.  
 Mixer – For proper mixing to make a homogeneous septage collected from different 

location 
 Pumps: To pump the septage from equalisation tank to the dewatering unit.  

In addition, lime stabilization is also practiced to stabilize, control odor, vector and pathogen 
destruction. Lime stabilization involves adding and thoroughly mixing lime (alkali) with each load 
of septage to ensure that the pH is raised to at least 12. Lime addition could be done at any of 
these three points: 

1. In the hauler truck (vacuum truck) before or while the septage is pumped.  
2. In septage storage tank (Receiving Chamber) where septage is discharged from the hauler 

truck. 
3. In the Homogenisation cum stabilisation Tank.  

In this case, it is proposed to add lime through suitable lime dosing pumps into the 
Homogenisation cum stabilisation Tank.  



20 | Faecal Sludge and Septage Co-Treatment Design Guidebook - Operationalisation and Management

Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 171 of 
268 
 

6. Plant Layout 

The Co-Treatment components shall be laid out and fully contained within the respective 
designated site boundaries so as to logically interface with any and all existing infrastructure at 
the site and that must remain in service. Contractor’s proposed site layout shall clearly show the 
space allocated for all plant components, including those components and/or unit processes that 
may be designated for future construction or installation.  

The plant layout shall adhere to the following general rules: 

 Minimum clear distance provided to permit safe and convenient access for operation and 
maintenance shall be 5 m between adjacent treatment units or fixed structures and 1.5 m 
between pieces of equipment 

 An area adjacent to all mechanical equipment shall be provided as a maintenance lay down 
area 

 All electrical equipment (except for motors) shall be located above the plinth level at the site 